15353 PARTS LIST

VOLANT AIR INTAKE SYSTEMS 1 | VOLANT FILTER BOX 1 |4 X 3 1/2* HH REDUCER S |1/4 LOCK WASHERS
PART NO. 15353 1 | VOLANT FILTER BOX LID 1 | #056 CLAMPS 1 | VOLANT RUBBER GROMMET
sz |_|> _|_|>|_|”_”_H_Z szl_l _NC Ol_lH_H_ZW 1 | VOLANT FILTER BOX ADAPTER 1 | #064 CLAMPS 1 3/8” X 10 BREATHER HOSE
! | VOLANT AIR FLOW DUCT 4 |6 MM-25 BOLTS 2 | STAINLESS STEEL SCREWS
WWW.VOLANT.COM ! | RAM FILTER W/CLAMP 3 |10/32* X 3/4* BOLTS
TECH SUPPORT: (909) 476—7225 | 5 |1/4*-20 TRUSS HEAD SCREWS | 4 |1/4* X 7/8* FENDER WASHERS
S |1/4* RUBBER WASHERS 1 |1/4* WASHERS
(5) 1/4'-20 TRUSS HEAD SCREWS g il
(5) 1/4* RUBBER WASHERS I=
T
@ -—
I
— \J —_———-
FILTER BOX s N
s AN —
/" (@ STAINLESS “\
\ STEEL SCREWS /
A \ 3/8° X 10
/ ,_ BREATHER
HOSE
SEMBNEE | g 1l | sl |
@) 174 X 7/8" FENDER WASHERS ] | —— - / / RUBBER GROMMET
= e \} 7/
AN VOLANT AIR 7 | e—
ACCESSORY ~_ FLOw puwct 7 O
OPENING

ALIGNS RAM
FILTER
AGAINST
FENDER | W/CLAMP
SUPPORT oA
— \\\\\\\
\\ ya \\ \\
o] - \\\\ e
\\\\\\ PP
Ko -2
N
/m\\\\\\\\\\\\\\\
N\
-7 -
\\ i i
\v« -7 ——
o \*&——"

FILTER BOX

VOLANT AIR
#056 FLOW DUCT
— CcLAMP
4* X 3 1/2* HUMP HOSE REDUCER
#072 CLAMP
(3 10/32* X 3/4* BOLTS
1/4* LOCK WASHER
1/4* WASHER

FILTER BOX LID

VOLANT FILTER BOX ADAPTER




